
Kijabe OPD Guidelines 
 

Peripheral Neuropathy 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 

 
 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
*B12 levels advised (as MCV not reliable for excluding B12 def., but discuss cost: send out 3200Ksh Feb 22) 
 

Symptoms of neuropathy – 
numbness, tingling, burning, pain.  
History and examination. 

Peripheral neuropathy 
– glove and stocking 

distribution 

Presence of red flags? Speech 
difficulty, ataxia, cranial nerve 
involvement, muscle weakness, 
impaired bowel or bladder 
function, abnormal reflexes 

Non-anatomical 
distribution or proximal 

nerve involvement 

Mononeuropathy 

Causes: diabetes, 
alcohol, HIV, Vit B12 
deficiency, CKD, 
syphilis, medication 
(thyroid disease, 
malignancy, hereditary, 
environmental toxins 
e.g. heavy metals, 
pesticides, cassava++) 

Unknown cause 
 1st line tests: CBC, ESR, creatinine, 

HbA1C, PITC, VDRL, B12* 
 If indicated from Hx and 

examination: TSH, CXR 

Clear cause 
from history 

Cause 
identified 

No cause identified – 
discuss with consultant 

 Manage underlying conditions  
 General measures (good footwear, weight loss, proper skin care and daily monitoring 
 Medication for pain if indicated (see box) 
 Holistic care (mood, sleep, quality of life, spiritual) 
 

If present discuss 
with consultant 

Multifocal 
neuropathy 

Causes: diabetes, 
connective tissue 
disease, HIV, leprosy, 
vasculitis 

Causes: ischemia, 
leprosy, RA, trauma, 
compression, 
hypothyroidism 

Cause 
identified 

No cause 
identified – 
discuss with 
consultant 

No red flags – look at pattern 
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Medication if neuropathic pain 

Try either amitriptyline (cheapest), pregabalin or gabapentin. Try for 6-8 weeks with at least 2 weeks at maximum 
tolerated dose. If initial treatment is not tolerated or not effective, then try one of the others.  
Warn that medication is unlikely to provide complete relief from pain – a 50% reduction in pain intensity is 
considered successful. 
Medication Dose in neuropathic pain 
Amitriptylline Initially 12.5mg nocte, gradually increased if necessary to 75mg. Side effects: dry mouth, blurred 

vision, constipation, urinary retention, drowsiness. Caution if CVD, epilepsy, diabetes, BPH, 
glaucoma and in the elderly. 

Pregabalin Initially 75mg bd then increase if necessary (max 600mg in 2-3 divided doses). Lower dose if 
reduced eGFR. Avoid abrupt withdrawal. Avoid in severe CCF. GI side effects common. 

Gabapentin Initially 300mg tds, then increase according to response (max 3.6g daily = 12 tablets). Lower dose if 
reduced eGFR. Avoid abrupt withdrawal. Caution if elderly, diabetes, history of psychotic illness. GI 
side effects common. 
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